

Report No.: 1203055123-01a Page 1 of 3

Client: Damrongsilp Supplies Co., Ltd.
95 Moo. 1, Malaiman Road, tungkok, Songpheenong, Suphanburi 72110
Thailand

Identification/ COCO POT

Model No(s): TOA 35A

Sample Receiving date: 2018-04-12

Date information resubmitted: 2018-04-20

Testing Period: 2018-04-20 - 2018-05-02

Delivery condition: *Apparent good, Samples tested as received*

Test Specification: **Test result:**

Customer requirements;
Heavy metal; according to DIN EN 13432: 2000

PASS

The report 1203055123-01a supersede report 1203055123-01 (Revised by added full name for each elements)

For and on behalf of
TÜV Rheinland Thailand Ltd.

 

2018-05-03

Wilawan Sriprom / Manager

Date **Name/Position**

Test result is drawn according to the kind and extent of tests performed.

This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.

Test Report No.: 1203055123-01a

Page 2 of 3

Material list:

Item: COCO POT (TOA 35A)

Material No.	Material	Color	Location
M001	Natural material	Brown	Refer to photo

Heavy Metal Content*

Test method: According to DIN EN 13432: 2000

Elements	Limit (mg/kg on dry substance)	Result (mg/kg on dry substance)	Conclusion
Zinc (Zn)	150	<5	Pass
Copper (Cu)	50	<5	Pass
Nickel (Ni)	25	<5	Pass
Cadmium (Cd)	0.5	<0.25	Pass
Lead (Pb)	50	<5	Pass
Mercury (Hg)	0.5	<0.25	Pass
Chromium (Cr)	50	<5	Pass
Molybdenum (Mo)	1	<0.25	Pass
Selenium (Se)	0.75	<0.25	Pass
Arsenic (As)	5	0.45	Pass
Fluorine (F)	100	<50	Pass

 Abbreviation: < = Less than
 mg/kg = Milligram per kilogram

Remark:

- 1) The requirement is following DIN EN 13432: 2000 annex A
- 2) * The test parameter was subcontract to external lab

Test Report No.: 1203055123-01a

Page 3 of 3

Sample Photo:

1203055123/1



-END-